1) HORWIN

SKT”

Ersatzteilkatalog




Motor

Lenker

Bremse Vorne
Bremse Hinten
Stolddampfer vorne
Vorderrad

Hinterrad

Rahmen

Stander
Verkleidungsteile 1
Verkleidungsteile 2
Sitzbank

Akku Kabelbaum
Stossdampfer hinten
Typenschild - Aufkleber

J HORWIN

Inhaltsverzeichnis



Motor

Nr.

Beschreibung

Artikel Nr.

Engine with chock block/Screws

10000-TLA1-E000

zJ HORWIN




Lenker

Nr. | Beschreibung Artikel Nr.

1 Handle cover 41110-TLA3-E000
2 Handle Top Cover 41100-TLA3-E000
3 | Handle lower Cover 41200-TLA3-E000
4 | Instrument Assembly 16100-TBC6-EMO0
5 | Handle Assembly 33100-TLA3-E000
6 | Left Switch Group 14210-TLA3-E100
7 | Right Switch Combination-New 14220-TLA3-E100
8 | Left Handgrip 33110-TLAS3-E00

9 | Left rearview Mirror 51100-TLA3-E000

i) HORWIN 2



10

Right rearview Mirror

51200-TLA3-E000

11

Self tapping clip ST4.2, 65Mn

97501-04000

12

Self tapping flat round head screw M4.8 * 16

90903-45380

13

BOSS Self tapping screw 4*12mm

90903-34380

14

Hexagonal flange bolt M6*16

95801-06016-07

15

Latch segment

33131-TLA3-E000

16

Hexagonal flange bolt M10*45

95801-10045-07

17

Hexagonal flange nut M10

94051-10070




Bremse Vorne

Nr. | Beschreibung

Artikel Nr.

1 Front Disc Brake assambly

25500-TLA1-E000

2 | Right brake handle lever 23705-TLA3-E000
3 Right brake upper pump 23500-TLA3-E000
4 Front brake oil hose 25129-TLA1-E000
5 | Front caliper assembly 25100-TLA1-E000
6 | Brake Pads FRONT SK1 25105-TLA1-E000

7 Front brake return spring

25138-TLA1-E000

i) HORWIN




Brake Light Switch SK-RH

26001-BLS-SKRH

QOil inlet bolt

25133-TLA3-E000

10

Copper washer

25134-TLA3-E000

11

Hexagonal flange bolt M8*40

95801-08040-07




Bremse Hinten

Nr. | Beschreibung Artikel Nr.

1 Rear brake assambly 23100-TLA1-E000
2 | Left brake handle lever 25705-TLA3-E000
3 Left brake upper pump 25500-TLA3-E000

i) HORWIN




4 | Rear brake oil hose 25131-TLA1-E000
5 Rear calliper 23100-TLA3-E000
6 | Brake Pads REAR EK/SK 25101-EK3-E00

7 Rear brake return spring 25137-TLA3-E000
8 | Brake Light Switch SK-LH 26001-BLS-SKLH
9 | Qilinlet bolt 25133-TLA3-E000
10 | Copper washer 25134-TLA3-E000

11

Internal hexagonal bolt cylindrical M8*20

96704-08020-07




StoRdampfer vorne

Nr. | Beschreibung

Artikel Nr.

1 Front wheel fender opal blue

40000-TLA3-E001-BA

1 Front wheel fender mint green

40000-TLA3-E001-G9

1 Front wheel fender matte black

40000-TLA3-E001-N3

1 Front mud fender pear white

40000-TLA3-E003

Steering column

33200-TLA3-E000

Steel bowl set

33210-TLA3-E000

Left front suspension

31100-TLA3-E000

a |~ |lwWIDN

Right front suspension

31200-TLA3-E000

i) HORWIN

10



6 Front side reflector 12610-TLA3-E000
7 | Metal bushing 40100-QBB1-A000
8 | Rubber sleeve 40200-QBB1-A000
9 Hexagonal flange bolt M6*16 95801-06016-07
10 | Hexagonal flange bolt M8*45 95801-08045-07

11



Vorderrad

Nr. | Beschreibung Artikel Nr.

1 Front rim 22101-EK3-E00

2 | Front Tyre SK & EK - Serie 22102-TLA3-E000
3 | Nipple 22103-EK3-E00

4 | Front wheel axle 22200-TLA3-E000
5 | Front wheel bush 24311-TLA3-E000
6 | Brake disc 24100-EK3-E00

7 Hexagonal flange nut M12 94051-12070

8 Internal hexagonal bolt disc head M8*25 96707-08025-07
9 Front rim bearing including sealing 22101-EK3-E01

i) HORWIN

12



Hinterrad

Nr. | Beschreibung

Artikel Nr.

1 Rear tire

23102-TLA3-E000

Inflating valve

23103-TLA1-E000

Brake disc on rear wheel

23351-TLA1-E000

Rear calliper bracket

23101-TLA1-E000

a |~ W DN

Internal hexagonal bolt disc head M8*25

96707-08025-07

i) HORWIN

13



Rahmen

Nr. | Beschreibung Artikel Nr.

1 Frame bottom plate 43300-TLA3-E000
2 | Lower cover of front cover 42300-TLA3-E000
3 | Saddle lock cable 50400-TLA3-E000
4 | Saddle lock set 50300-TLA3-E000
5 | Frame assembly 30100-TLA1-E002
6 | Controller bracket 3018A-TLA3-E000
7 | Main lock 14100-TLA1-E000
8 | Horn 18300-TLA3-E000
10 | Flasher 18600-TLA1-E000
11 | Flash holder 18601-TLA1-E000
12 | Converter 4 cables 5V 13300-TLA3-E000

i) HORWIN

14



13 | Converter Holder 30160-TBC7-EMO0
14 | Display bracket 30615-TLA3-E000
15 | Mounting plate of windshield bracket 30145-TLA3-E000
16 | Windshield bracket 52105-TLA3-E000
17 | Left rear pedal 30410-EK3-E00

18 | Right rear pedal 30420-EK3-E00

19 | Rear fender bracket 46130-TLA3-E000
20 | Rear plate bracket 47100-TLA3-E000
21 | Controller 15000-TBC6-EMO00
22 | Hexagonal flange bolt M6*16 95801-06016-07
23 | Self tapping clip ST4.2, 65Mn 97501-04000

24 | Self tapping flat round head screw M4.8 * 16 90903-45380

25 | Hexagonal flange bolt M6*12 95801-06012-07
26 | Hexagonal flange bolt M8*16 95801-08016-07
27 | Hexagonal flange bolt M8*12 95801-08012-07
28 | Cross recessed pan head small screw M5*16 90901-253G0

29 | Hexagonal flange nut M6 94050-06070-0A
30 | Hexagonal flange bolt M6*35 95801-06035-07
31 | Internal hexagonal bolt cylindrical M6*16 96704-06016-07
32 | Storage box cover installation screws 93403-05012-09
33 | TBOX Holder 72101-TBC6-EMO00

J HORWIN

15



Stander

Nr. | Beschreibung Artikel Nr.

1 Main stand 30200-TLA3-E000
2 | Main stand rubber 30201-TLA3-E000
3 Main stand spring 30210-TLA3-E000
4 | Side stand 30300-TLA3-E000
5 | Side stand spring 30310-TLA3-E000
6 | Side stand switch 14400-TLA3-E000
7 | Hexagonal flange bolt M10*25 95801-10025-07

8 | Middle support liner 30504-TLA3-E000
9 Hexagonal step bolt M10 * 1.25 * 16.2-32mm 95801-QBB1-A000
10 | Internal hexagonal bolt cylindrical embossed head 96705-06020-08

i) HORWIN

16



Verkleidungsteile 1

Nr. | Beschreibung Artikel Nr.

1 Front windshield 52100-TLA3-E000

2 Front panel 42100-TLA3-E000

3 | Cowl Opal Blue 42200-TLA3-E000-BA
3 | Cowl Mint Green 42200-TLA3-E000-G9
3 | Cowl Matte Black 42200-TLA3-E000-N3
3 Front Cover pearl white 42200-TLA3-E003

4 Headlight decoration cover 42210-TLA3-E000

5 | Inner Box 43100-TLAS3-E000

6 Inner Box connection plate 43101-TLA3-E000

7 Hook assembly 44300-TLA1-E000

i) HORWIN 17



Front storage box

43103-TLA3-E000

9 Front storage box cover 43102-TLA3-E000

10 | Axis 43115-TLA3-E100

11 | Spring 43116-TLA3-E100

12 | Front Storage Cover Fixing Seat 43104-TLA3-E200

13 | Glove box lid spring 43113-TLA3-E000

14 | Front storage bin lid lock 43112-TLA3-E000

15 | Foot plate 43200-TLA3-E000

16 | Left edge trim opal blue 42410-TLA3-E000-BA
16 | Left edge trim mint green 42410-TLA3-E000-G9
16 | Left edge trim matte black 42410-TLA3-E000-N3
16 | Left trim pearl white 42410-TLA3-E003

17 | Right trim 42420-TLA3-E000-BA
17 | Right edge trim mint green 42420-TLA3-E000-G9
17 | Right edge trim matte black 42420-TLA3-E000-N3
17 | right trim pearl white 42420-TLA3-E003

18 | Headlight 12100-TLA3-E00

19 | Front left turn signal light 12210-TLA3-E000

20 | Front right turn signal light 12220-TLA3-E000

21 [ USB Port 18200-TLA3-E00

22 | Internal hexagonal bolt disc head M6*16 96707-06016-07

23 | Self tapping flat round head screw M4*12 90903-44380

24 | Hexagonal flange bolt M6*16 95801-06016-07

25 | Self tapping clip ST4.2, 65Mn 97501-04000

26 | Self tapping flat round head screw M4.8*16 90903-45380

27 | Boss self tapping screw 512 mm 90903-25280

28 | Boss self tapping screw 4*12 mm 90903-34380

29 | Self tapping flat round head screw M5*12 90903-45280

18



Verkleidungsteile 2

Nr. | Beschreibung Artikel Nr.

1 Central cover 45100-TLA3-E000

2 | Rearinner fender 46100-TLA3-E000

3 Dead plate of left side cover 45211-TLA3-E000

4 Dead plate of right side cover 45221-TLA3-E000

5 | Left side cover opal blue 45210-TLA3-E000-BA
5 | Left side cover mint green 45210-TLA3-E000-G9
5 | Left side cover matte black 45210-TLA3-E000-N3
5 | Left side cover pearl white 45210-TLA3-E003

zJ HORWIN 19



6 Right side cover opal blue 45220-TLA3-EO000-BA
6 Right side cover mint green 45220-TLA3-E000-G9
6 | Right side cover matte black 45220-TLA3-E000-N3
6 Right side cover pear white 45220-TLA3-E003

7 Rear center cover opal blue 45300-TLA3-E000-BA
7 Rear center cover mint green 45300-TLA3-E000-G9
7 | Rear center cover matte black 45300-TLA3-E000-N3
7 Rear center pearl white 45300-TLA3-E003

8 Rear fender 46101-TLA3-E000

9 | Armrest 44200-TLA1-E000

10 | Storage box 44100-TLA3-E000

11 | Seat trunk small cover 44102-TLAS3-E000

12 | OBD rubber cover 44101-TLA3-E000

13 | Rear left turn signal light 12410-TLA3-E000

14 | Rear right turn signal light 12420-TLA3-E000

15 | Rear license plate light 12500-TLA3-E000

16 | Tail light 12400-TLA3-E000

17 | Charge port 13100-TLA1-E000

18 | Rear reflector 12620-TLA3-E000

19 | Self tapping flat round head screw M4.8*16 90903-45380

20 | Self tapping clip ST4.2, 65Mn 97501-04000

21 | BOSS self tapping screw 4*12 mm 90903-34380

22 | Hexagonal flange bolt M6*16 95801-06016-07

23 | Hexagonal flange nut M6 94050-06070-0A

24 | Cross recessed pan head small screw M5*12 90901-252G0

25 | Hexagon flange nut M5 94050-05070-0A

26 | Hexagonal flange bolt M8*25 95801-08025-07

J HORWIN

20



Sitzbank

Nr. | Beschreibung Artikel Nr.

1 Seat Cushion Assembly 50100-TBC6-EMO0
2 | Left foot plate rubber 43210-TLA3-E000
3 Right foot plate rubber 43220-TLA3-E000

i) HORWIN

21




Akku Kabelbaum

Nr. | Beschreibung Artikel Nr.

1 | Main Cable 11100-TBC6-EMO1
2 Power supply connector cable 11200-TBC6-EMO00
3 | Battery 17000-TBC6-EMO00
4 | Charger 13200-TBC4-E000
5 | T-Box 72100-TBD1-EMOQ0
6 Hexagonal flange bolt M6*12 95801-06012-07

i) HORWIN

22



Stossdampfer hinten

Nr. | Beschreibung Artikel Nr.

1 Left fork cover plate 46210-TLA3-E000
2 | Right fork cover plate 46220-TLA3-E000
3 | rearfork 32100-TLA1-E000
4 | Rear shock absorber 32200-TLA3-EQ0
5 | Hexagonal flange bolt M6*12 95801-06012-07

6 Hexagonal flange bolt M12*60 95801-12060-07

7 Hexagonal flange nut M12 94051-12070

8 Hexagonal flange bolt M10 * 45 95801-10045-07

9 Hexagonal flange nut M10 94051-10070

23



10

Spacer 10x28x2

91103-QBB1-A000

i) HORWIN

24



Typenschild - Aufkleber

i

B By Grp(00a LT

Y smEr

www horwinglobal.com

Nr. | Beschreibung Artikel Nr.

1 | Vin number plate 54000-TLA1-E000
2 | Sticker 86291-TLA3-E000
3 | Hard Logo-SK1Pro 86388-TBC6-EMO0
4 | Flash label 87541-TLA3-E000
5 | Sticker 86020-TLA3-E000
6 | Rear plate 54100-TLA3-E000
7 | Tire pressure stickers 87505-TBC2-E000
8 | Pull out rivet 3*6 97601-03006-08

9 Hexagonal flange bolt M6*12 95801-06012-07
10 | Hexagonal flange nut M6 94050-06070-0A

J HORWIN

25



	 
	Motor 
	 
	Lenker 
	 

	Bremse Vorne  
	 
	Bremse Hinten 
	 
	Stoßdämpfer vorne  
	 
	Vorderrad  
	 
	Hinterrad 
	 
	Rahmen  
	 
	Ständer 
	 
	Verkleidungsteile 1 
	 
	Verkleidungsteile 2  
	 
	Sitzbank 
	 
	Akku Kabelbaum  
	 
	Stossdämpfer hinten 
	 
	Typenschild - Aufkleber 



